

TEST REPORT NR. 15107

As a basis for a general report for the
building and housing inspection

Valid until 24/10/2016

Sponsor

Alkor Draka
75, rue Pasteur
60140 Liancourt
France

Date of order: 24/06/2011
Date of sampling: 04/07/2011
Arrival of the samples: 06/07/2011
Date of test : 09/2011

Order

"Brandschacht"-test (Building material class B1) according to DIN 4102 - Part 1 (May 1998)

Material and Commercial name

PVC Vulcan® SCENIC 1108

Regulations concerning the test report

DIN 4102 - Part 1 (May 1998)


Result of the tests

The material has met the demands for non-readily ignitable building materials.

Ghent, 24 OKT. 2011



I. LAMMERTYN
Project Assistant



ir. K. CATRY
Project Leader

The results of the tests apply only on the materials mentioned in this report

This report contains 14 pages including 5 annexes.

DIN 4102 teil 16 WG 1E*

This document is the original version of this test report and is written in English.

This report may be used only literally and completely for publications. - For publications of certain texts, in which this report is mentioned, our permission must be obtained in advance.